



COGNIE LABORATORIAL S.p.A.
 11100 AOSTA - VIA PIAZZA VENEZIA, 13
 TEL. +39 0165 2611 FAX. +39 0165 260005
 C.A.P. 11010 AOSTA (AOSTA) - VALLE D'AOSTA
 S.P.A. (AOSTA) - VALLE D'AOSTA - ITALY
 FAX. +39 0165 260005 - REA n. 403047

Company with management system ISO
 9001 certified according to ISO 9001,
 ISO 9001:2008 & ISO 14001

INSPECTION CERTIFICATE 3.1 (EN 10204-2004)
 (A03) DOCUMENT NUMBER: 2014012387
 PAGE: 2/2

C105453

ARTICLE TEST: SATISFACTORY.
 TENSILE TEST
 Control lot No. - Weight : 020090524123

ASTM A370-E8-0.5*SPEC 5,691 KG

(C02) DIRECTION OF THE TEST PIECE: T

MEASUREMENT UNIT
 OBTAINED

Rm B ksi	Rp0.2 B ksi	2 B %	A12 B %
83	64	52.5	4.9 D 53.2

NO WELDING REPAIR ON THE MATERIAL.
 MARKING: BRODGER LOGO, MATERIAL NO, HEAT NO, LOT NO.
 THE PRODUCT SERIES IS OF DIRECTIVES: 2011/85 - 2000/53 (2002/95(ROHS) 2003/11 - 2005/618
 THE MATERIAL IS FREE OF ANY MERCURY, MERCURY COMPOUNDS AND OR RADIONUCLIDES AT TIME OF SHIPMENT AND WAS PRODUCED WITHOUT
 USING OZONE DEPLETING SUBSTANCES OF CLASS I AND II.
 QUALITY SYSTEM CERTIFIED BY I.G.C. ACCORDING TO UNI EN ISO
 9001:2008 - ISO/TS 16949:2009 (THE LAST ONE ONLY FOR HOT ROLLED-PEELED-GROUND, STAINLESS STEEL BARS AND NORMALIZED METALLIC POWDERS).
 ALL THE NORMS MENTIONED ARE INTENDED IN THEIR LATEST REVISION AT THE DATE OF ISSUE OF THIS DOCUMENT.
 COUNTRY OF ORIGIN: ITALY, THE MATERIAL COMPLETES WITH FAR DYES 251,225-7014 ALI 1.
 THE ABOVE ARE TRUE AND CORRECT RESULT OF TESTS ON SAMPLES OF THE MATERIAL. RESULTS ARE CONFORM TO THE SPECIFICATION(S) APPLICABLE
 AND ARE RECORDED.
 THE RECORDING OF CASE, FICTIONS OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT MAY BE PUNISHABLE AS A FELONY UNDER U.S.
 FEDERAL STATUTES.
 SOLUTION TREATED AT 1050°C +/-15°C / 1 min x mm / WATER.

(2011) DATE 13.03.2014

FOLIASTRELLI ANDREA PG YOUNGITY CERTIFICATOR) - ELECTRONICALLY GENERATED CERTIFICATE